



Declaration of Conformity

Brandname: BuzziSpace
Type Number: P0230

General Model Identification: BuzziNest Booth | Pod

Harmful substances on product level

SCS INDOOR ADVANTAGE GOLD



Indoor Air Quality Certified to SCS-EC10.3-2014 v4.0
Conforms to the ANSI/BIFMA Furniture Emissions Standard
(M7.1/X7.1-2011 R2016) and ANSI/BIFMA e.3 -2019 (Credits
7.6.1, 7.6.2) for the open plan and (Credits 7.6.1, 7.6.2, 7.6.3)
for the private office workstation parameters.
Registration number certificate: SCS-IAQ-06823

Published info available [online](#).

Sustainability on product level

FSC-STD-40-003 V2-1
FSC-STD-40-004 V3-0



The mark of
responsible forestry

Chain of Custody Certification of Multiple Sites – FSC MIX
FSC certified
WB-COC-001708

Safety rating on product level

EU Declaration of Conformity:

This product complies with the essential requirements of the following EU directives: Low Voltage Directive 2016/35/EU, Electromagnetic Compatibility Directive 2016/30/U, and RoHS 2011/65/EU. The unit carries the appropriate CE Marking. Any unauthorised modification of this equipment will invalidate this declaration.

RoHS

EN 50581:2012

RoHS Directive 2011/65/EU

Restriction of the use of certain Hazardous Substances in electrical and electronic equipment
Ref. RoHs_0141

Safety electrical appliances

EN 60335-1:2012 + A11:2014

Low voltage Directive 2014/35/EU

General requirements for safety of electrical appliances

Electromagnetic Compatibility

EMC directive 2014/30/EU

General requirements to ensure that electrical and electronic equipment does not generate, or is not affected by, electromagnetic disturbance

Directives given consideration with respect to the equipment

Radio Equipment Directive (RED) 2014/53/EU
Construction Products Regulation 305/2011
Waste Electrical and Electronic Equipment (WEEE) Directive 2012/19/EU

Harmful substances on component level

Foam

Standard 100 - OEKO TEX

Testing for harmful substances

Result: Product Class I

Ref. Test Report VN002 173859.1

Wall components and worktop surfaces

Blue Angel - Blauer Engel

Assessment of the emission of volatile organic compounds according to DE-UZ 381 Low-Emission Furniture of Wood-based materials requirements

Result: Pass

Ref. Test Reports

Worktops: 56087-001-BE-L

Wall Panels: 56087-001-BE-L



FEMB



Assessment of the emission of volatile organic compounds according to FEMB-requirements chapter 7.6.2 VOC emissions

Result: Pass

Ref. Test Reports

Worktops: 56087-001-FEMB-L

Wall Panels: 56087-002-FEMB-L

Felt

VOC & VOC substances

Assessment of the emission of volatile organic compounds

Result: A+

Ref. Test Report 17.06430.01

REACH

Registration, Evaluation, Authorisation and Restriction of Chemicals

Wood

California Air Resources Board
(CARB) Phase II

Result: (CARB) Phase II Pass & low formaldehyde

Cardboard

Restriction on Hazardous Substances

RoHS Directive

Fire Rating on component level

Fabrics

EN ISO 12952 - 1

Assessment of the ignitability

Ignition source: smouldering cigarette.

EN ISO 12952 - 2

Assessment of the ignitability

Ignition source: match flame equivalent.

Ref. Test Report C_1707446 - Test ref. T1728510/T172859

BS 5852: 2006 (Trevira only)

Assessment of the ignitability

Ignition Source 5 (Medium Hazard) - CRIB 5

Ref. Test Report 078630A

Felt

ASTM E84

Test for surface burning characteristics of building materials

Result: Class A

Ref. Test Report 102611356SAT-002B

UNE EN 13501-1

Fire test to construction products and building elements
Result: B-s1, d0
Ref. Test Report 14665E

CAL TB-117 (2013)

Flammability Standard Requirements for Upholstered Furniture

Foam

CAL TB-117 (2013, Sec. 3)

Testing the Smolder Resistance of Materials Used in Upholstered Furniture
Result: CAL117 Compliant

BS 5852 : Schedule 1 : Part 1

Methods of test for assessment of the ignitability of upholstered seating by smouldering and flaming ignition sources
Result: Crib 5 test - Pass

Wooden construction and laminated frame

EN 13501-1

Fire test to construction products and building elements
Result: D-s1, d0

Carpet

EN 13501-1

Fire test to construction products and building elements
Result: Bfl-S1

BS 4790

Carpet flammability test - Fire resistance UK
Result: Pass

As formal approvals and certifications will be confirmed and released, this declaration of conformity will be updated accordingly.